INTERSTATE SANITATION COMMISSION

A TRI-STATE ENVIRONMENTAL AGENCY

50 YEARS
OF
ENVIRONMENTAL PROGRESS

ConnEETICY

1986
ANNUAL REPORT

NEW YORK NEW JERSEY CONNECTICUT



1 986
REPQRT

OF THE

INTERSTATE SANITATION COMMISSION

ON THE

WATER POLLUTION CONTROL ACTIVITIES
AND THE

INTERSTATE AIR POLLUTION PROGRAM



INTERSTATE SANITATION COMMISSION

COMMISSIONERS
CONNECTICUT

John P. Clark
Chairman

Helen Carrozelli

Joseph 1. Licberman

Douglas S. Lloyd, M.D.

Staniey J. Pac
NEW JERSEY

Frank A. Pecci
Vice Chairman

Molly J. Coye, M.D., M.P.H.
Richard T. Dewling, Ph.D

Lester H. Grubman
Samuel P. Owen
NEW YORK
George Dumbach
Vice Chairman
Anthony T. Vaccarello
Treasurer
David Axelrod, M.D.
Henry G. Williams
[...]
New York (Nassau County)

Completed Projects

The Cedar Creek to Bay Park Sludge Force Main Improve-
ments Study is complete. The $168,500 study addressed in-
terim sludge thickening improvements prior to ultimate dis-
posal.

A draft report on I/I was completed and issued to the
County in October 1986. The investigation found no extrane-
ous flow and only minor recycle flow within the plant. Ta
addition, a more accurate method of flow monitoring was es-
tablished for the plant.

Projects in Progress

Phase 1 construction to expand this facility to 70 MGD
is 90% complete. The estimated $22.7 million cost includes
five aerobic fluidized bed reactors and two final clarifi-
ers.

Phase II construction, which deals with the plant's
headworks, 1is 53% complete. The installation of new bar
screens, grit tanks, two main sewage pumps, odor control
equipment and scavenger waste disposal facilities are ex-
pected to cost $14.7 million.

Phase IIIA construction is 13% complete. This portion
of the plant expansion work includes additions and modifica-
tions to the secondary treatment facilities; the estimated
cost is $58 million.

Three final phases of construction upgrading have yet
to begin. Phase IIIB construction addresses main equipment
building modifications and has an estimated cost of $21 mil-
lion. Phase IIIC construction is expected to cost $35 mil-

18



lion and includes the power generation facilities. Phase 1V
construction is expected to be further segmented based on
annual grant allotments. This final phase will include new
primary settling tanks, sludge handling equipment, piping
improvements, sludge barge loading dock improvements, a
plant process monitoring/control computer system, and an
interplant communication system. A cost of nearly $39 mil-
lion was estimated for this phase.

The facility is operating under a State Consent Order
to attain secondary treatment effluent permit levels by July
1, 1988.

Belgrave Water Pollution Control District, New York
(Nassau County)

Future Projects

It is planned to convert the disinfection process from
liquid chlorine to hypochlorite. No start-up date has been
announced for constructing a new building to house tanks and
supporting equipment. In addition, a laboratory moderniza-
tion program will be instituted. A cost estimate of
$300,000 for all planned work has been made.

A U.S. EPA grant was awarded in February 1986 for gen-
eral upgrading at this secondary facility. The improvements
under the Northwest Nassau Sewage Treatment Project will
have a total cost of nearly $2.36 million, of which the U.S.
EPA will contribute 55%.

Bowery Bay, New York (Queens County)

Completed Project

An I/1 study was completed and a report issued.

Project in Progress

Phase I of a City-wide combined sewer overflow study
has been completed. The final Phase I report is to be is-
sued shortly. The objectives of this project are to identi-
fy and assess combined sewer overflows which result in con-
travention of water quality standards and plan for an abate-
ment program to eliminate those contraventions. The study
and abatement program is being conducted in accordance with
SPDES requirements for each of the 14 facility planning
areas in New York City. 1In Phase II of this study, the City
will be divided into four areas and facilities planning for
each area will be developed.

19



Camp

Future Projects

An SSES is planned as a result of the aforementioned
I/1I study.

A construction start-up date for rehabilitation and up-
grading of this plant was unavailable. An estimated $11.5
million will be needed to complete the work.

Smith, New York (Westchester County)

Project in Progress

An engineering study to address the rehabilitation of
all plant controls and meters is 10% complete.

Cedar Creek Water Pollution Control Plant - Disposal District

No.

3, New York (Nassau County)

Projects in Progress

Several construction phases are under way for upgrading
and expanding this 45 MGD secondary activated sludge plant
to a design capacity of 56 MGD. A $4.8 million phase of the
project is 92% complete and includes construction of a secu-
rity house, records storage, cold storage, and diesel main-
tenance buildings. Modifications are being made to the po-
table water supply and to the fire protection and suppres-
sion systems. The existing main electrical substation and
engine generators' fuel o0il system are also included in this
phase.

A secondary digester conversion into a primary digester
and provisions for a gas withdrawal system are 90% complete.
Final expenditures are expected to amount to $3 million.

Construction of three aeration tanks, six final set-
tling tanks, and a return activated sludge pump station are
42% complete. This $45 million phase also includes the in-
stallation of odor control units, thickeners, primary sedi-
mentation buildings, two raw sewage pumps, two outfall
pumps, and modifications to the aeration system.

Construction of a new power generation facility began
in October 1986 and will cost $32 million.

Future Project

Three additional construction phases will be implement-
ed to further increase the plant capacity to 76 MGD. A to-
tal of $80 million will be spent on new air flotation thick-

20



eners, odor control, digesters, influent screens, a (grit
tank, a hypochlorite system, primary and final settling
tanks, and a return activated sludge pump. Rehabilitation
work will concentrate on primary digesters, influent screen-
ing equipment, and grit handling equipment. Replacement of
four original process air blowers and retrofitting the ex-
isting air diffusers with fine bubble diffusers will be the
final construction phase.

This plant is operating under a State Consent Order to
attain secondary treatment by June 30, 1988.

Coney [§}and, New York (Kings County)

Completed Project

An SSES was completed and the report is under review by
NYS DEC.

Projects in Progress

A water quality facility plan for Paerdegat Basin in
Jamaica Bay has just begun.

Work is nearly 65% complete on the rehabilitative work
at this plant. The $193 million job includes primary set-
tling tanks, plant maintenance and grit removal facilities,
a sludge force main and an engine generator.

See the Bowery Bay write-up for information on the
City-wide CSO project.

Future Project

An application has been submitted for the remaining
construction. An approximate start-up of operations is ex-
pected in 1994, The $318 million application covers aera-
tion and final settling tanks, thickeners, new main pumps,
and process blowers.

Gateway National Recreational Area (Floyd Bennett Field),
New York (Kings County)

Completed Project

At a final cost of $5100, an ejector pump was rebuilt
and three discharge check valves were replaced.

21



Great Neck, Village of, New York (Nassau County)

A Phase II 201 Facilities Design Plan is 99% complete
and a report has been issued.

Future Projects

This facility is operating under a State Consent Order
to attain secondary treatment limitations. To address the
Consent Order, a sand filter will be installed at an esti-
mated cost of $3 million.,

In February 1986, the Village of Great Neck received a
federal grant for 55% of a $4.78 million project as part of
the Northwest Nassau Sewage Treatment Facilities Project.
In order to improve surface water quality and assure second-
ary treatment standards there will be sewer system rehabili-
tation, force main replacement, and the construction of a
combined outfall for the Village of Great Neck and the Great
Neck Water Pollution Control District. The combined dis-
charge will be located further north in Manhasset Bay than
the existing outfall and thus enable better dispersion.

Great Neck Water Pollution Control District, New York
(Nassau County)

Future Projects

It is planned that this facility be expanded to a de-
sign flow of 3.8 MGD. A re-estimated cost of nearly $15
million has been made in order to install new headworks,
primary and final settling tanks, a new trickling filter, a
gas storage tank, a chlorine contact tank, and an outfall,
Construction is scheduled to begin in 1988.

Proposed sewer system upgrading has an estimated cost
of over $4 million. The project includes three pump sta-
tions, force mains, gravity sewers, and interceptors. This
project is also expected to begin in 1988.

To ensure improved surface water quality and the at-
tainment of secondary treatment levels, the District was
awarded a grant from the U.S. EPA as part of the Northwest
Nassau Sewage Treatment Facilities Project. 1In addition to
the aforementioned capacity expansion and sewer system reha-
bilitation, one pump station will be expanded and one pump
station and its accompanying force main will be installed.
The new pump station will convey flows to the Village of
Great Neck to discharge via a combined outfall. The award

22



amounts to over $8.91 million of a total project cost of
$16.2 million.

Huntington Sewer District, New York (Suffolk County)

Completed Project

Approximately $670,000 was spent to install 4,400 lin-
ear feet of gravity sewers.

Projects in Progress

Forty-five percent of the construction upgrade and ca-
pacity expansion is complete. The nearly $13 million proj-
ect consists of bar racks, belt filter presses, grit cham-
bers, biodiscs, chemical storage facilities, a chlorine con-
tact tank, clarifiers, a digester, equalization tanks, flash
mix and flocculation tanks, a gravity thickener, primary and
secondary settling tanks, screw pumps, a trickling filter,
and a scavenger waste pretreatment process.

This facility is operating under a State Consent Order
to attain secondary treatment.

Hunts Point, New York (Bronx County)

Projects in Progress

An I/I study is 93% complete.

See the Bowery Bay write-up for information on the
City-wide CSO project.

Future Projects

A water quality study is planned.

A construction start-up date is not available for reha-
bilitative work estimated to cost $23 million.

Inwood Water Pollution Control Plant - Disposal District No. 1,
New York (Nassau County)

Completed Project

A final cost of $158,500 was incurred for a study to
determine this facility's future. Design criteria reports
addressed the existing conditions and the cost-effectiveness
of making improvements for continued operation., In lieu of
rehabilitation, a pump station conversion was considered
whereby diverted flows would be treated at the Bay Park fa-

23



eility.

Project in Progress

This facility is currently operating under a State Con-
sent Order to meet secondary effluent limitations by July 1,
1988. Presently, the plant is undergoing phased construc-
tion improvements; this construction work began in November
1986. The improvements include new trickling filter flow
distribution arms, a new hypochlorination system, new
screening or a comminuting device, and rehabilitation of ex-
isting tankage. Cost estimates are not presently available.

Jamaica, New York (Queens County)

Project in Progress

See the Bowery Bay write-up for information on the
City-wide CSO project.

Lawrence, New York (Nassau County)

Completed Project

An I/I study was completed. Results of the study rec-
ommended that no major sewer repairs should be made because
of the small amount of infiltration.

Long Beach Water Pollution Control Plant, New York
(Nassau County)

Future Projects

Cost estimates and design plans for upgrading this fa-
cility are being held in abeyance. Long Beach is consider-
ing privatization in lieu of its own expansion program,

A proposed construction start-up date of late 1987 has
been made for pump station rehabilitation at an estimated
cost of $100,000.

Mamaroneck, New York (Westchester County)

Completed Projects

Two engineering studies were completed this year at a
combined cost of $3.825 million. Reports were issued for
both the Step II Facilities Plan and an SSES.

24



Project in Progress

Construction of force mains and pump stations is 90%
complete; this is a $3 million project.

Future Projects

An estimated $14 million will be spent over the next
three years to rehabilitate sewers and interceptors.

March 1993 is the projected start-up date for operation
of a 20.6 MGD secondary activated sludge plant. Mamaroneck
is operating under a State Consent Order to attain secondary
treatment. The $116 million upgraded plant will consist of
preliminary, primary, and secondary treatment facilities,
and a new outfall pipeline.

The sewer rehabilitation and treatment plant upgrading
projects will receive 55% funding from the federal govern-
ment.

Metro-North Commuter Railroad (Harmon Shop), New York
(Westchester County)

Project in Progress

The Metro-North Commuter Railrocad, in response to a
complaint filed by NYS DEC, will institute a hazardous waste
study starting in early 1987. Funding for disposal and/or
containment of waste oils, solvents, and PCBs is slated for
1288.

New Rochelle, New York (Westchester County)

Completed Project

Installation of two belt filter presses is 100% com-
plete. The sludge dewatering upgrade cost $1.2 million.

Future Project

New Rochelle is under a State Consent Order to remove
overflows as stated in the SSES. Work is scheduled to begin
in March 1987.

Newtown Creek, New York (Kings County)

Projects in Progress

A water quality facility plan for Newtown Creek is in
progress.

25



See the Bowery Bay write-up for information on the
City-wide CSO project.

A municipal compliance plan has been prepared for im-
plemention; no start-up date is presently available. An es-
timated cost of $100 million is anticipated to modify the
present process by incorporating step aeration with reduced
contact time.

Northport, New York (Suffolk County)

Completed Projects

An I/I study is complete. Based on the findings of
this study, a $500,000 sewer replacement project was fin-
ished.

North River, New York (New York County)

Completed Project

North River's collection system was completed in Decem-
ber 1985.

Projects in Progress

An SSES is 85% complete and an updated report was is-
sued.

The construction of all advanced preliminary treatment
facilities is 95.8% complete. The plant started accepting
flows for treatment in April 1986 and is providing screen-
ing, grit removal, settling, disinfection, and sludge remov-
al. The costs incurred so far for this treatment phase are
approximately $340 million.,

Construction of the secondary treatment facilities is
14.2% complete. This phase is estimated to cost $207.2 mil-
lion and is expected to be operational by July 1, 1989.

See the Bowery Bay write-up for information on the
City-wide CSO project.

Future Project

Funding approval for the rooftop park is pending. Con-
struction is expected to begin in early 1987.

26



Oakwood Beach, New York (Richmond County)

Completed Projects

The Richmond Hill Road to Eltingville interceptor, as
well as the structures for two pump stations are complete.

Projects in Progress

An I/I study for this drainage area is 70% complete.

Work on the West Branch interceptor system is in prog-
ress.,

See the Bowery Bay write-up for information on the
City-wide CSO project.

Future Projects

A report entitled "Final Environmental Impact Statement
for the Oakwood Beach Water Pollution Project" was released
by the U.S. EPA in September 1986. The report recommends a
gravity sewer line with two pump stations to convey wastewa-
ter from the unsewered areas of southern Staten Island. The
$129 million project would begin in February 1987 and has an
expected completion date of April 1992 or 1993,

Effective January 3, 1987, a sewer connection moratori-
um will be in effect on the overflow outfall sewers within
the Oakwood Beach WPCP drainage area. The moratorium ap-
plies to all connections except those from sources providing
a minimum of secondary treatment and year-round disinfec-
tion, and only if the outfall is completely submerged during
mean low tide and includes diffusion facilities.

Orange and Rockland Utilities, New York (Rockland County)